TDLSEN PALLET TRUCK | 63111 63112 63113

160 Pump and Rear Whaeel Assembiy

101
102
103
104
1045
106
107
108
109
110
111
112
113
114
175
116
117
118
112
120
121
122
123

Description

Dust ring DH28

O-ring d26x%3.35

Y.ring 28%36K5

O-ring d542.66

Ot Screw MEx10

Lifl Piston Rod

Ball S»18

Pumg Fiston Rod

Spring Cap
Spring@42x5496

Dust ring

Y-ring 16x22x8

Bolt M14x1.5
Wagher®i4x1.2

Valve Jacket Spring®9.5%1.5%12.5
Valve Disk Spring®3,5%0.7415
Valve Jacket

Balf 58

Bal SO&

Bearing Washer

Thrusi Ball Bearing51108
Shaft Spring Ring 40
Spring Fin @540

Na.

124
125
126
127
12¢
129
130
131
132
133
134
135
136
137
138
139
140
141
142
143
144
145

Rear Whee! Axle

Rear Whoel®180%50

Shatl Spring Ring 17

Dust Cap
Adjusting Screw MG=25{+Nut}
Lowering Lever

O-ing@4.87x1.8

Off Drainage Rod

Ol Dralnage Rod Spring®7.6%1.2%25
Pressuna Adjustment Valve Screw M10xTx12
C-ring 04.87%1.8

Prassure Adjustmont Scraw M10xfx0
Prassura Adjusiment Spring®8»2+16.5
Spring Seat

Balt S@8

Hanebe Pin

Spring Pinp5x30

Raar Wheel Axe6303

Seal

Foread Filling OF Cup



TDLSEN PALLET TRUCK | 63111 63112 63113

200 Frame Assembly

No. Description

201 Bolt M8x15

202 Shaft Spring Ring 18
203 Am Pin

204 Am (LUR)

205 Arm Connection

206 Push Rod Pin

207 Push Rod Fork

208 Shaft Spring Ring 16
209 Round Nut M18x1.5
210 Push Rod

211 Front Wheel®70%x60
212 Bearing6303

213 Round Washer

300 Handle Assembly

No. Description

301 Handle

302 Spring Plate

303 Spring Pin ®4x30
304 Roller

305 Spring Pin ®4x16
306 Control Lever

307 Spring Pin®4x14
308 Spring Pin®6x30
309 Pressure Roller

310 Pressure Roller Shaft
311 Shaft Spring Ring 12
312 Release Rod

313 Roller Chain 25H*19
314 Hinge Screw

315 Adjusling Nut M5

No.
214
215
216
217
218
219
220
221

222
223
224

225

n

Description
Hexagon Bolt M10x80
Balance Am

Balance Arm Axle Head
Locknut M10

Shaft Jacket

Push Rod Shaft
Spring Pin®4x25
Front Wheel Frame
Whee! Frame Axle
Spring Pin®5x30
Spring Pin®4x30
Frame

312

10 309




